winterhalter
——
Spare Parts List GS 41/3

Revised 10/04

Part no. 89001388




Summary

Water inlet and connections Page 1and 2
Water drain, tank heating

and Mediamat Page 3and 4
Wash system | Page 5and 6
Wash system || Page 7and 8
Rinsing | Page 9and 10
Rinsing I Page 11 and 12
Door Page 13 and 14
Sheathing, base frame and

container Page 15 and 16
Electrical parts | Page 17 and 18
Electrical parts Il Page 19 and 20
Electrical parts Il Page 21 and 22

Racks and accessories see separate list.

Parts that have the note " Part made to order only!" are not
in stock. This parts are made specially for your order and
have a delivery time. They are not returnable.






GS 41/3
Water inlet and connections

Pos. | Designation Part no. Notes
1 Connection 1/2" BSP x 8 14,5 55 31 007
2 Fibre washer 2 28 x @ 21 x 2,0 27 09 011

n.p. |O-Ring 27 07 031 | Newtype
3 cover 61004430 | Newtype

n.p. |Bihexagonal nut 61004432
4 | Combined coil 220-240 V 50-60 Hz
5 Spring
6 Plunger with bush Replaced by pos. 14
7 Spring
8 Diaphragm
9 |Tankinlet hose 3 13 x 4 x 1150 40 03 050 [ assimilate
10 |Hoseclipg 14x @ 24 28 02 108
11 | Solenoid base part Replaced by pos. 14
12 | Fine filter red 3106118
13 |Fibre washer@24x e 195x 1,5 27 09 010
14 | Double solenoid valve 3106 182
15 | Inlet pipe cpl. 55 28 231




-8

GS 41/3

Wasserablauf, Tankheizung und Mediamat
Water drain, tank heating and Mediamat
Ecoulemant d’eau, chauffage de la cuve

et récipient




GS 41/3
Water drain, tank heating and Mediamat
Pos. | Designation Part no. Notes
1 Hoseclip@ 32 - @ 52 28 02 308
2 End piece clip 28 04 041
3 Reducing hose g 30 x 8 16 x 550 61002390
4 |Hoseclipe 20 - g 30 28 02109
5 Coupling nut 3/4" BSP x 21 29 07 203
6 | Mediamat connection elbow 29 06 524
7 |Sealz24x219,5%x1,5 27 09010
8 Mediamat connection nipple 1/2" x 3/4" BSP x 32 30 11 502
9 Stand pipe 185 overflow height 61004192
10 [Drain outlet connection 29 04 202
11 [ Knurled coupling nut 1 1/4" BSP 29 07 209
12 |[Fibre washer 38 x 8 30 x 2 27 09 031
13 [Siphon 1 1/4" BSP 55 05 049
14
15 | Hose clip 28 02 111
16 [ Reducing hose @ 40 x g 32 x 200 40 03 024
17 | Mediamat drain 35 01080
18 | Hose piece @ 19 x 4 x 340 40 01 016 | per metre
19 | Supporting angle for Mediamat 61000658
20 |Washer @ 4,3 22 02 202
21 |Hexagonnut M 4 2101302
22 | Accelerator 3501035
23 |0-rings 51x3 27 07 043
24 | Head piece inlet @ 30 3501124
25 |Hose piece 8 18x 3,5x 75 40 02 025 | per metre
26 | Mediamat connection elbow 1/2"BSPx20x864,5x42 Relaced by pos. 30
27 | Fibre washer s 28 x 21 x2,0 27 09011 | Old type
n.p. |o-ring 27 07 031 | Newtype
n.p. | Thrust ring 62002943 | New type
28 | Bihexagonal nut G 1/2" 651004432 | New type
29 |cover 51004430 | New type
30 | Mediamat inlet cpl. 55 31 001
31 [Mediamat cpl. 55 27 040
32 | Heating element angled 6 kKW 220/380 V 3103 025
- special voltage on request
n.p. |Heating element angled 6 kW 240/420 V 31 03 042
33 [Hexagon nut M 5 2101303
34 [O-ring@ 46 x6 27 07 069
35 [ Heating element flange 31 03 067
36 | Cover for heating element 3103014
37 | Link wire 3123 088







GS 41/3
Wash system |
Pos. | Designation Part no. Notes
1 |Pumpcpl. 220/380 V 50 Hz 1,1 KW 3102 263
n.p. |Pump cpl. 220/380 V 60 Hz 31 02 267 | special voltage on request
n.p. |Pump cpl. 240/420 V 50 Hz 1,1 kW 3102263
2 |Pumpfilter cpl. 55 13 009
3 | Suction filter 61002500
4 |Hoseclip®62-282 2802120
5 |Hose elbow 40 03 017
6 Hexagon screw M 4 x 22 20 01 020
7 | Pump housing 3102204
8 |Dome head nutM 8 2110305 | self-locking
9 Pump impeller g 124 3102207 |To1,7 kW-pump
n.p. |Pump impeller @ 111 3102273 |to1,1 kw-pump 50 Hz
n.p. |Pump impeller @ 96 3102274
10 | Seating ring
11 O-ring 158 x 3,5 31 02 208 | Sealing kit cpl. 80002670
12 | Motor shaft seal Incl. pos. 10;11;12;13;8
13 | Hexagon nut M 8 2101 305
14 | Spring washer B 8 23 03 301
15 | Hexagon screw M 8 x 20 2001312
16 | Cooling fan 3102211 [Incl. Pos. 18
17 | Hexagon nut M 4 2101302
18 | Fixing clip cpl. 3102 218 | with screw and nut
19 | Fan cover 3102212
20 |Lens head screw M 4x 8 2010310
21 | Pump cover 31 02 208




Ty
GS 41/3
Waschsystem Il

Wash system ||
Systéme de lavage I




GS 41/3
Wash system Il

Pos. | Designation Part no. Notes
1 Wash arm clip 28 04 040
2 | End piece 72° 3501 010
3 10-qinge 18x15 27 07 039
4 End piece clip 28 04 041
5 |Wash jet cap grey 2910 524
6 |Wash jet base black 29 10 529
7 Wash arm Replaced by pos. 26
8 O-ring @ 27 x 4 27 07 016
9 Coupling nut 3/4" BSP x 70 3501130
10 |Seal@33x@265%x25 27 01 003
11 | Manifold elbow 3/4" BSP 35 01 005
12 |O-ring@ 24 x 3 27 07 066
13 | Coupling nut 35 01 004
14 | Extension piece 1 1/4" BSP x 133 35 01 003
15 | Fibre washer@ 39 x @ 32x 2 27 02 001
16 | Manifold 3501002 |cut off
17 |Hoseclip g 47 - @ 67 28 02115
18 |Pump hose g 50 x 8 x 150 40 02 006 | Per metre
19 | Manifold base part 3501018
20 |Pump hose @ 50 x 8 x 215 40 02 006 | Per metre
21 [Wash arm bottom and top cpl. 61000945 | with jets and end piece
22 | Wash jet base grey 29 10 5623
23 | Wash jet cpl. grey/grey 29 10 520
24 | Extension piece 3/4" BSP x 38,5 3501019
25 | Wash jet cpl. black/grey 29 10 528
26 |Wash arm top and bottorn cpl. 61000945 | with jets and end piece




.

GS 41/3

Nachspiilung |
Rinsing |
Rincage |

@

e e—




-10-

GS 41/3
Rinsing |
Pos. | Designation Part no. Notes
1 Hose piece g 13 x 3,5 x 1345 40 02 029 | per metre
2 |Hoseclpg14-824x9 28 02108
3 | Backflow-restrictor top 3501193
4 |Washerg 64 22 01302
5 |Hexagonnut M6 2101304
6 |Shapedhose@13x 4 40 03 052
7 | Connection 1/2"' BSP x 14,5 3501156
8 Fibre washer @ 28 x ¢ 21 x 2,0 27 08 011
n.p. |o-ring 27 07 031 | Newtype
9  |Water inlet 1/2" BSP 61005339
10 | Fixing angle 55 04 054
11 |Washer 43 2202302
12 |Hexagon nut M 4 21 01 302
13 | Tank inlet hose 40 03 051
14 |Hose piece 2 5x 3 x 120 40 01 024 | per metre
15 | Wire hose clip 28 02 348
16 | Dispenser ELT 10 5628278 |ELT20
17 |Hose @6 x1,6x 1250 40 01 024 | per metre
18 [Retaining support 120x @ 18.2x 2 0.8 2804014
19 | Hose clip 28 02 348
20 | Suction pipe @6 x 1 x 150 61000693
21 [Screw cap 3502023
22 | Detergent container 3 litre 3502 004
23 |Hexagonnut M S 21 01 303
24 | Link wire 3123088
25 | Boiler inlet elbow cpl. 55 09 054
26 | Cover for heating element 31 03 014
27 | Clamping plate cpl. 5519018
28 | Heat. element cranked 6 kW 220/380 V 3103017
special voltage on request
n.p. |Heat. element cranked 6 kW 240/420 V 3103 043
29 |Hexagon screw M 10x 14 2001352
30 |Fibrewasherg18x@10x1,5 27 03 003
31 _|O-ringe 46x 6 27 07 069
32 [Rinse boiler cpl. 2 holes 6 + 12 kw 5512032
33 |Hoseclipg 182 - g 202 28 02121




-11 -

Nachspiilung Il

Rinsing I
Ringage I




-12-

GS 41/3
Rinsing Il
Pos. | Designation Part no. Notes
1 Fibre washer @ 24 x @ 19,5x 1,5 27 09 010
2 Locking nut narrow 3/4" BSP 61002626
3 Fibre washer @ 34 x @ 27 x 2,0 27 09 025
4 Pipe clamp 55 04 057
5 Washer @ 4,3 22 02 302
6 |Dome head nut M 4 2110302
7 | Rinse manifold cpl. 61001713
8 Olive g 10,2 29 07 500
9 Coupling nut 3/8" BSP x @ 10,2 29 07 200
10 | Rinse arm cpl. top 5510015 | 583 long
11 | Grub-screw M @ x 40 20 30 502
12 | Rinse jet base cpl. 5510008 | with screw and nut
13 | Rinse jet swirl 65002764
14 [Rinse jet cap 65002765
15 | Grub-screw M 11 x 1 x 20 20 30 503
16 | Rinse arm bottom cpl. 80000128 | with 2 jets outside
17 | Rinse arm support cpl. 61001725 | top and bottom
n.p. |Wash arm support top cpl. 61001018 | Part made to order only!
18 | Rewvolving arm cpl. 55 10091 | with jets
19 [Rewvolving arm support cpl. 61002679
20 |Grub-screw M9x0,75x61g. 2910 238
21 |Flatrinse jet 2910312
22 | Grub-screw M9 x0,75x 12 |g. 2910234 | with O-ring 27 07 042
23 | Revelving arm 530 long 5510091
24 | Revolving arm bush 3/4" BSP x 24,5 3501 161
25 |Revolving arm screw 20 19 204
26 |Fibre washer @ 28 x @ 21 x 2 27 09 011
27 | Reducing nipple 3/4" BSP x 1/2" BSP 61003430
28 | Rinse connection cpl. 61004984 [Hose set




o

20 26 25 3 4 |
=
=41

D
\b

7
—

I,

\g—0 Q98 o o 0o o s ¥

EAW

4
N

~

28 20 29 30 7 31 32 38

-13-
GS 41/3
Tire

Door
Porte




-14 -

GS 41/3
Door
Pos. | Designation Part no. Notes
1 Spring suspension M 8 x 80 55 27 180
2 |Spacere53xg12x7 2208 513 | omitted since /792
3 |Washere 4,3 22 02 302
4 Hexagon nut M 4 21 01 302
5 | Limit switch 80003235
6 | Limit switch support 61000733
7 Hexagon nut M 6 21 01 304
8 Washer o 6,4 22 01 302
9 | Door handle bearing 35 01 066
10 | Door handle 5524015 |without parts
Part made to order only!
11 | Setcollar @ 36 x @ 23 23 05002
12 | Hexagon screw M6 x 12 2002002 | DIN 564
13 | Pan head screw M 4 x 25 2010215
14 |Hexagon nut M 8 21 01 305
15 | Door lever lense screw M 5 x 36 2019 201
16 | Door lever 3501 067
17 |Washer 8,4 22 01 303
18 | Door lever screw M 8 x 10 2018 262
19 |Washer 5,3 22 01 300
20 | Dome head nut M 5 2110303
21 Locking cap 35 03 004
22 | Grub-screw M 8 x 25 20 30 002
23 | Door knob @ 40; M 8 2805012
24 | Door cpl. 5515 026
n.p. | Sealing rail 55 15 147 [ Between door and case
25 | Door stop 3501162
26 | Sheet metal screw 2.9x 9.5 20 20 309
27 |Rubber buffer@ 20 x 25, M 6 x 18 40 06 004
28 | Guitter left cpl. 5515 022
29 | Sliding rail left cpl. 55 15 040
30 | Lens head countersunk screw M 4 x 8 2010310
31 | Splash guard cpl. 5515024
32 | Spring washer B 4 23 03 304
33 | Dome head nut M 4 2110302
34 | Sliding rail right cpl. 5515039
35 | Guitter right cpl. 5515 021
36 |Hexagonnut M S 2101303
37 | S-hook 28 15 009
38 | Link chain 530 long 28 15 008
39 | Tension spring 28 04 001




-15-
GS 41/3
Verkleidung, Untergestell und Behalter

Sheathing, base frame and container
Habillage, chassis et récipient

20 19 18




-16 -

GS 41/3
Sheathing, base frame and container

Pos. | Designation Part no. Notes
1 Front panel cpl. 55 03 041
2 Sheet-metal screw B 3,9 x 16 20 20 300
3 Inside cover 35 01 505
4 | Sheet-metal nut B 3,9 2117 300
5 [Left panel 55 03 048 | Part made to order only!
6 Base frame cpl. 80001730 | Part made to order only!
7 Hexagon nut M 4 21 01 302
8 Insert 3/4" BSP 35 01 063
9 Foot 3/4" BSP 35 01 064
10 | Strut support for tables 35 01 068
11| Pan head screw M 4 x 30 20 10 316
12 | Right panel 55 03 047 | Part made to order only!
13 | Sheet-metal screw 39 x 9,5 20 20 307
14 | Wash tank cpl. No more available
15 | Hexagon screw M5 x 10 20 01 300
16 | Supporting angle right 55 16 029
17 |Washerg12x @ 53 x0,8 2202313
18 | Dome head nut M 5 2110 303
19 | Rack rail rear cpl. 55 16 014 | Part made to order only!
n.p. |Rack rail front cpl. 55 16 007 | Part made to order only!
20 | Supperting angle left 55 16 030

n.p. |Rackcarrier 651004828

np. |bracket 61001017




-17-

GS 41/3

Elektroteile |
Electrical parts |
Matériel électrique |




_18-

GS 41/3
Electrical parts |
Pos. | Designation Part no. Notes
1 Sheet-metal screw 3,5 x 19 20 22 302
2 Control box cover 61000746 | Part made to order only!
3 | Sheet-metal nutB 3,5 21 17 002
4 Control box base cpl. 65000087 | Part made to order only!
5 Pressure key button white 3124001 | RINSING; with locking nut
6 | Programme switch 3105106
7 | Selector switch 3124008
8 Lens head screw M 4 x 8 2010310
9 | Thermometer 3500 mm 55°C 3201016 |tank
10 | Hexagon nut M 4 2105 202
11 |Hose clamp 3120008
12 | Spring washer for lamp 31 08 029
13 |Lamp green 3108 002
14 | Thermometer 3500 mm 85°C 3201 017 | boiler
15 | Control knob cpl. 5519 036 | with spring
16 | Transparent cover 3124208
17 | Pressure switch black 3124002 | WASHING; with locking nut
18 | Gland for thermometer 32 01 030
19 |Fibre washer 2 159x @ 14,2 x 2 27 09 036
20 |Hexagonnut M 14 x 1 3125002
n.p. | Control box corner 3501128
n.p. |Control box corner 3501129
n.p. |Screen plate 28 03 178 [ No more available
n.p. |Screen plate 28 03 157 [ No more available




-19-

()
=3z
-_— N
©
= © —
SCoo
- s e
X 00
20T
ww=




=90

GS 41/3
Electrical parts I
Pos. [Designation Part no. Notes

1 |Pressure switch green 3126023

2 Hexagon nut PG 9 31 10 043

3 Blanking cap PG 9 3110 021

4 Friction spring for pressure switch 31 26 001

5 Hose clip S 11/9 28 02 348

6 Fabric hose 5 x 3 x 800 40 01 024 | per metre
7 |Lens headscrew M 4x 8 2010310

8 Hexagon nut M 4 21 01 302

9 | Thermostat 1750 mm 3125013

10 | Thermostat clip 5519 011

11 | Gland for thermostat 31 25 001

12 [Seal19.9x@142x 2,0 27 09 036

13 |HexagonnutM 14x 1 x5 3125002

14 | Air chamber cpl. 96 04024 | consisting of pos. 15- 18
15 | Bihexagonal nut G 3/4" x 9 SW 36 61004893

16 | Supporting ring @ 45 x 0,6 62002875

17 _Jo-ring24 x 3 27 07066

18 | Air chamber 55 04 024




=99

o
mU
=BE
(v}
MP%
w2
O 0o
sEE
= O
20T
wuw=




99

GS 41/3
Electrical parts Il

Pos. |Designation Part no. Notes
1 [Cable gland PG 9 3110042
2 | Cable gland PG 16 3110049
3 Hexagon nut PG 9 3110043
4 | Reducer PG 21/PG 16 3110090
5 Hexagon nut PG 21 3110071
6 |Cable gland PG 21 3110070
7 | Cable clamp PG 16 3110049
8 |RCIink0,25 pF 220V 50 Hz 60000990 [ 4 PIUG-n bush and heat:
9 | Earth terminal 31 .09 094
10 |Hexagon nut PG 16 3110110
11 |Fuse insert 6,3 Amp. 250 V 3111043

12 | Two-pin fuse 3109072

13 | Terminal block UK-SI 3109 063

14 | Terminal block grey UK 10 3109 057

15 | Terminal block blue UK 10 3109 058

16 | Terminal block yellow/green 3109 058

17 | Capacitor 220 V 50 Hz Ag 3104 161

n.p. |Capacitor 220/240V 50Hz red 3104039 |for single phase machine
18 | Terminal strip 13 sections 5519070

n.p. |Feed cable wire HOSVV-F 5x 2,5 3123012

n.p. |Loom -threephase current part 3123034

n.p. |Loom - control part 3123035

n.p. | Set of wires switching box 3123 050

n.p. |Fixed bridge 31 09 065

n.p. | Set of wires threeph. Current switching box 3123052

n.p. | Set of wires switching box 3123051




